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KN95 FACE MASK

LOW SENSITIVITY IS NOT EXCITING
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Main Material;

1. Outer2 layer norwoven fabric, filter largg@articledustand fuzz.
2. Middle 2 layer melt blown norwoven fabric, more tha®5%
particlesfiltration efficiency.

Strong filtration, adsorb PM2.5, haze, bacteria and virus..

3. Inner:hot airfabric,bacteriostatiomaterial,eliminatesecondary
pollution.

Product PFE=95%
Reached KN95 level
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Melt-blown fabric ®@  Melt-blown fabric ®

Non-woven fabric ® Hot air fabric ® Non-woven fabric ®



10pcs/polybag 20 polybags / color box 50box/cartor?

Total: 1000pcs/carton
G.W:8.4Kg, N.W:7.4Kg

Carton size: 62cm*33cm*47cm50box/carton

GB 2626-2006

. KN95

3D STEREOSCOPIC PROTECTIVE MASK

PROFESSIONAL
s

VENTILATED

3D STEREOSCOPIC PROTECTIVE MASK

DUSTPROOF { Non-medical mask )
BACTERIA FILTRATION

FACE MASK

EFFECTIVE PROTECTION OF MICRO PARTICLE DUST
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Chiramask standard

GB32610-2016/ GB26262006

Korea 15t DS (Japan
Certification/ N95 KN95 Class JMHLW-
Class (NIOSH-42C FFP2 (EN (GB2626-20 P2 (AS/NZ (KMOEL - Notification
(Standard) FRB4) 149-2001) 06) 1716:2012) 2017-64) 214, 2018)
Filter = 95% = 94% = 85% =94% = 84% = 95%
performance —
(must be = X%
efficient)
Test agent MNaCl MaCl and MNaCl MaCl MNaCl and MaCl
paraffin oil paraffin oil
Flow rate 85 L/min a5 L/min 85 L/min 85 L/min 85 L/min 85 L/min
Total inward M/ A = 8% leakage = 8% leakage = 8% leakage = 8% leakage Inward Leakage
leakage (TIL)* — (arithmetic (arithmetic (individual and (arithmetic measured and
tested on mean) mean) arithmetic mean) included in User
human subjects mean) Instructions
each
performing
exercises
Inhalation = 343 Pa = 70 Pa (at 30 = 350 Pa = 70 Pa (at 30 = 70 Pa (at 30 =70 Pa
resistance — LSmim) L/ min) L/ rnin) (w/valve)
max pressure = 240 Pa (at 95 =240 Palat85 | =240 Pa(at95 | =50 FPa(no
drop Lfmim) L/ min) L/ min) valve)
=500 Pa
(clogging)
Flow rate 85 L/min Varied — zee 85 L/min Varied — zee Varied — zea 40 L/min
above above above
Exhalation = 245 Pa = 300 Pa = 250 Pa =120 Pa = 300 Pa =70 Pa
resistance - (w/valve)
max pressure =50 Pa(no
drop valve)
Flow rate 85 L/min 160 L/min 85 L/min 85 L/min 160 L/min 40 L/min
Exhalation Leak rate = 30 M/A Depressurizatio | Leak rate = 30 visual Depressurizatio
valve leakage mL/min nto O Paz20 mL/min inspection after | nto O Pa=z15
requirement sec 300 L /min for SEC
30 sec
Force applied -245 Pa M/A -1180 Pa -250 Pa MA -1,470 Pa
COy clearance MN/A =1% =1% =1% =14 = 1%

requirement

*Japan JMHLW-Matification 214 requires an Inward Leakage test rather than a TIL test.
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Zhejiang Light Industrial Products Inspection and Research Ins

National Textiles and Garment Quality Supervision Inspection Center(Zhe]
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DECLARATION

1. Our organization guarantces impartiality, indepcndence and honesty of inspectias, rasgonsible for the results of
inspection, ¥ceping the samples supplicd by the entrusting party confidential and at the same time protecting the dwnership o
the sammssupplied.

2. The test report will be deemed invalid without signatures of the inspector/reviewcr and authorized personnel, and the red
special inspection stamp of arganization.

3. The test report will be invalid if is altered. Copies of the report are invalid without the red special inspection stamp of
organization.

4. The test results shown in this report is only valid for the test@apk.

5. All the pages of the report are intaf parts of the report. Our organization will not be responsible &y
misunderstanding or other results caused by using acpamte page(sepbthe

6. If there isany dissent of the repoit, the entnialing party ehall notify our organization limelytheomandatory inspec tion

given by governinental administration departments, and disscnt about the sainple being tested or test results on the report
should be dealt witin accordancevith national regulationa.

The AfPdiated Inspectionedters

WL o Tl S RSB W LB N i6: 057185122669
Zhe, angL|ghtIndu§,tr PreductsinspedionandResearchlinstitute Telephone:0571-85122669

4 SSITSan'SSas U W/CuU
Natioral Textlles and G uali perdision Inspection Cente(Zhejiang E-Mail: 1137907994@qqg.com
7 acan " O REG
Address: Building No.6, 300 XiaSha Road, Hangzt#hejiang
] 2 L b R R G DD &N i6: 057189009556
National Cena for Quallty Supervision Inspection ofFumituie(Zhejiang) Telephone:0571-89009556
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ZhejiangCentenf Quality Testfor IndoorSafetyandFurnitureProducts E-Mail: 2047699564@qq.com
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Address: Building 4 LiangZhu University Science and Technology Part No.1,
JingYi Rd, Yuhang District, Hangzhou, Zhejiang

WL A8 T R & ™ M AR O JN  i6: 057189001107
Zhejiang Center of Quality Test for Light Industry and Hardware Pmducts Telephone: 05789001107
DD
ZhejiangCenterf Quality Testfor SportsProducts E-Mail: vnijtest@126.com
SU : QT Jillili UNX& m 222 3
OtTs fitiid11N%IiiN hNUfi** I ThNANIJH 3UR

Address: No. 222 Tianmushan Rd., Hangzhthgjiang
Building 3 LiangZhu University Science and Technology Park, No.1,
JingYi Rd., Hangzhou, Zhejiang

[ B i R B R e hle (DD R iS: 057185027738
Nationd & a for Quallg\ly Super\nsm Inspectim of Lock(Zhejiang Telephone: 05785027738
Zhejiang Center of Quallty Test for Lock Products E-Mail: Locktest ol26.com
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Address: No. 24 Tangmiao Rd., Hangzhou, Zhejiang

B Afi  @1DIKJIN . httpd/www.zjttj.en:807 QU i6: 057185023552
Online Busines®Reception/Report Ingiiires: http:// www.zjttj.en:807 ComplaintTel: 057185023552
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Form QAT_10/104, version 00, effective since March 6th, 2020

Certificate ofCompliance

No. 4Q200407M.WJPUT62
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ES](] S [ Wenzhou Junyue Packing Co., Ltd.
Holder: The Building 5 in Yellow River Industrial Park, The
Century Avenue, Longgang Town, Cangnan County,
Zhejiang Province
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Certification ECM

e Conformity Approved

qv;

O

= Product: Disposable Protectivielask

e Model(s): 17.5 cm x 9.5 cm, 14.5 cm x19,
Q 12 cm x 7 cm, KN95

O Verificationto: Standard:

e

EN149:2001+A1:2009

related to CE Directive(s):
R 2016/425 (Personal Protective Equipment)

Remark:This document has been issued on a voluntary basis and upon request of the manufacturer. It is our opinion that
technical documentation received from the manufacturer is satisfactory for the requirements of the ECM Certification Mal
The conformity mek above can be affixed on the products accordingly to the ECM regulation about its release and its use.

Additional information and clarification about the Marking:

The manufacturer is responsible for the CE Marking process, and if necessary, must aeftifeed
Body. This document has been issued on the basis of the regulation on ECM Voluntary Mark for t
certification of products. RG0O1_ECM rev.3 availablematy.entecerma.it

Issuance date: 07 April 2020
Expiry date: 06 April 2025

q—

Reviewer Technical Approver
expert Amanda ECM Service Director
Payne

Luca Bedonni

Ente Certificazione Macchine Srl
s] [ oo tWotdCastello di Serravaltel0053 Valsamoggia (BOJALY
+39 051 6705141 +39 051 6705156 info@entecerma.itl3 www.entecerma.it
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